
I hereby certify that the following Agenda was posted at least 72 
hours prior to the time of the Board Meeting so noticed below, at 
the usual agenda posting location of the South Orange County  
Wastewater Authority [SOCWA] and at www.socwa.com. 

AGENDA 

Regular Meeting of The  
South Orange County Wastewater Authority 

Board of Directors 

October 3, 2019 
8:30 a.m. 

THE BOARD OF DIRECTORS MEETING ROOM IS LOCATED AT 34156 DEL OBISPO STREET, DANA POINT, CA. THE
ROOM IS WHEELCHAIR ACCESSIBLE.  IF YOU REQUIRE ANY SPECIAL DISABILITY-RELATED ACCOMMODATIONS (I.E.,
ACCESS TO AN AMPLIFIED SOUND SYSTEM, ETC.), PLEASE CONTACT THE SOUTH ORANGE COUNTY WASTEWATER
AUTHORITY’S SECRETARY’S OFFICE AT 949-234-5421 AT LEAST SEVENTY-TWO (72) HOURS PRIOR TO THE
[...]
carry flow to tanks previously used as chlorine contact basins before effluent is pumped and
discharged to the ocean.

The plant has experienced two trends over the past five years:

• The daily flow has decreased over the past five years to an annual average of 5.8 mgd for
2018

• The plant has experienced significant peak wet weather events with the flow exceeding
35 mgd on several occasions.

100



A hydraulic model of the JBLTP was developed in 2016 from the primary inlet channels through
the secondary sedimentation basins as part of the Package ‘B’ Improvements planning phase.
The modeling was prepared by Carollo Engineers with a spreadsheet-based steady-state
hydraulic model used to calculate the hydraulic and energy grade lines through the treatment
plant.  A copy of the resultant report is included with this RFP as Exhibit A. The modeling did not
reflect the severe storm events experienced by the plant in the winters of 2017 and 2019.

Updating the hydraulic modeling has become a goal for SOCWA to provide input into the decision-
making process as the overall plan utilization is being reviewed.

The hydraulic model shall be a basic EXCEL spreadsheet which calculates energy grade line and
water surface elevations at each component of the plant. The EXCEL spreadsheet shall include
a summary sheet that displays discharge/submergence of key weirs, velocities of key pipes and
channels, and available freeboard at key structures. The EXCEL spreadsheet shall provide
capability to adjust the inputs for influent flows, recycle flows, and number of basins or units in
service. The EXCEL spreadsheet shall include basic user directions and state assumptions. The
FIRM shall provide a reference package that identifies plant components on existing drawings
used as a basis for the model (such as channel dimensions or pipe sizes). The EXCEL
spreadsheet will not require a graphical interface or automatic outputs as graphic images.

The project deliverables are to include the following items:

• Hydraulics TM in pdf format

• Hydraulics model in basic EXCEL spreadsheet format

• Hydraulics model’s associated existing drawing reference package in pdf format

• Meeting agendas, action item log and decision log in pdf format

• Meeting presentation materials in pdf and PowerPoint format.

Proposals Received

Requests for Proposals were sent to the following five firms through Planet Bids:

• Carollo Engineers

• HDR Engineers

• Hazen & Sawyer

• TetraTech

• Woodard & Curran

One proposal from Carollo was received for this project.

Discussion/Analysis

A summary of the proposals is presented in Table 1.

101



Table 1
Proposal Summary

Firm Carollo

Project
Manager

Rashi Gupta

Project
Engineer

Teri Raasch

Principal Doug Lanning

Subconsultants None

Qualifications

Familiar with JBL. Completed a similar
partial hydraulic study for Package B
design. Worked on similar projects at
several other California Agencies.

QA/QC Jeff Weishaar

Total Labor
Hours

643 + 84 for optional Temporary Flow
Metering and Peak Flow Stress Test

Schedule
Completion by February 27, 2020 (Page
9)

Contract Issues None

Proposal
Requirement
Compliance

Complied

102



The proposed fees for each firm are as shown in Table 2.

Table 2
Proposal Fee Summary

Firm Carollo

Total Fee $152,971

The Engineering Committee for Project Committee 2 reviewed the proposal and discussed the
issue of having only one firm submitting a proposal. In reviewing the planned budget, the detail in
the proposal, and Carollo’s knowledge and previous similar work at JBL, it was determined that
the proposal was a high-quality effort. In addition, the hydraulic modeling will provide the basis for
future projects at the JB Latham facility. It was therefore the opinion of the Committee that the
proposal by Carollo would meet the requirements of the project and was well within the budgeted
amount for this effort.

The scope of work for the proposed project is presented in Exhibit A.

Advisory Committee Review

The proposal for the JB Latham Treatment Hydraulic Modeling and Flow management Study was
reviewed by the Engineering Committee on September 12, 2019.  The present members of
Project Committee 2 Engineering Committee recommended award of the contract to Carollo
Engineers.

Fiscal Impact

The proposed fee is within funds available for this effort. The budget is presented in Table 3 below.

Table 3
Proposed Budget

Task Budget

JBL Hydraulic
Modeling and

Flow
Management

Study Contingency

4203-000 $176,849 $152,971 $23,878

Total $176,849 $152,971 $23,878

103



The allocation of the project cost to the member agencies is presented in Table 4.

Table 4
Allocation of Cost to Member Agencies

Hydraulic
Modeling and

Flow
Management

Study Total

4203-000 

City of San Juan
Capistrano $47,068 $47,068

Moulton Niguel
Water District $35,301 $35,301

South Coast
Water District $44,126 $44,126

Santa Margarita
Water District $26,476 $26,476

Total $152,971 $152,971

Recommendations

Staff recommends the Project Committee 2 Board of Directors approve the award of the
engineering services contract to Carollo Engineers at a fee of $152,971.

104



EXHIBIT A
SCOPE OF SERVICES

Tasks include the following:

1. Progress Meetings. FIRM shall conduct four progress meetings at SOCWA’s
Administration building in Dana Point. This does not include site inspections.  FIRM shall
prepare all meeting presentation materials.  FIRM shall maintain and distribute meeting
decision and action items logs.

2. Document Review. FIRM shall review all applicable drawings, plant data and prior
evaluations.

3. Hydraulic Model.  FIRM shall submit for SOCWA review and approval a map showing all
nodes in the model.  The Plant 1 and Plant 2 models shall include a minimum of thirty
nodes (grade calculation points) each.  FIRM shall prepare model in EXCEL spreadsheet.

4. Calibration Coordination.  FIRM shall meet with SOCWA staff to review calibration data
request.  Calibration data shall be obtained through a third-party surveying firm hired
directly by SOCWA.

5. Model Calibration.  FIRM shall calibrate model according to the existing flow and field
measurements of water surface elevations.  FIRM will develop the test plan for the field
calibration and coordinate with SOCWA staff.

6. Evaluation.  FIRM shall meet with SOCWA to determine the conditions for six separate
combinations of flow and plant utilization.  FIRM will conduct hydraulic evaluation for these
scenarios.

7. Capacity Estimate. SOCWA will identify two basin utilization scenarios.  FIRM shall
estimate hydraulic capacity using the hydraulic model.

8. Engineering Committee Meeting.  FIRM shall participate in one Engineering Committee
meeting.  FIRM shall not be responsible for presentation.  FIRM shall be present to answer
questions that arise during the meeting.

9. Technical Memorandum.  FIRM shall summarize Items 2. Through 7. in one technical
memorandum.  FIRM shall submit draft to SOCWA for review.  FIRM shall respond to all
SOCWA comments, revise, and submit final memorandum.

10. Model Transfer.  FIRM shall transmit EXCEL hydraulic model to SOCWA.  FIRM shall
conduct one 1 to 2-hour training session for SOCWA staff.

105



REQUEST FOR PROPOSALS

FOR

J. B. LATHAM TREATMENT PLANT
HYDRAULIC MODELING AND FLOW MANAGEMENT STUDY

July 22, 2019

Proposals Due – August 28, 2019
at 2:00 p.m. (local time)

AT

South Orange County Wastewater Authority
Administration Building

34156 Del Obispo Street
Dana Point, CA 92629

(949) 234-5411

Attention:  Mr. Jason Manning, Senior Engineer

106



REQUEST FOR PROPOSALS

FOR THE 
J. B. LATHAM TREATMENT PLANT

HYDRAULIC MODELING AND FLOW MANAGEMENT STUDY

GENERAL DESCRIPTION OF SERVICES REQUIRED

The South Orange County Wastewater Authority (SOCWA), a Joint Powers Authority,
and several of its Member Agencies intend to retain a qualified FIRM to provide
engineering services for the modeling and evaluation of the plant flow hydraulics at the J.
B. Latham Treatment Plant.

RECEIPT OF PROPOSALS

Five (5) copies of your proposal, signed by an officer of the FIRM who is authorized to
execute legally binding agreements shall be delivered to:  Jason Manning, SOUTH
ORANGE COUNTY WASTEWATER AUTHORITY, 34156 Del Obispo Street, Dana Point,
CA 92629 no later than 2:00 p.m. on August 28, 2019.  Late proposals will be returned
unopened to the respondent. FIRM is also to submit a PDF version of the proposal and
an Excel version of the labor and fee proposal on disk or flash drive.

PROPOSAL AND SITE INQUIRIES

A pre-proposal meeting will be held at the JB Latham Treatment Plant at 1:30 p.m. on
August 8, 2019.  This meeting allows FIRMS to ask questions of staff and to investigate
the site firsthand.

Should a FIRM desire additional information prior to submitting a proposal, please contact
Jason Manning at (949) 234-5435.

BACKGROUND

The J. B. Latham Treatment Plant (JBLTP) is a conventional activated sludge treatment
plant with a secondary treatment design capacity of 13 MGD.  The main wastewater
treatment processes are screening, aerated grit removal, primary sedimentation,
activated sludge aeration and secondary sedimentation.  The plant has sodium
hypochlorite feed facilities that are used for plant biological control and disinfection of the
plant water (however, the main effluent discharge from the plant is not chlorinated).

The JBLTP consists of Plant 1 and Plant 2. Plant 1 has a rated capacity of 9 million gallons
per day (mgd), and Plant 2 has a rated capacity of 4 mgd. JBLTP receives flow from four
upstream agencies including the City of San Juan Capistrano (CSJC), Moulton Niguel
Water District (MNWD), South Coast Water District (SCWD), and Santa Margarita Water
District (SMWD). There are two upstream reclamation plants, Plant 3A (owned and
operated by the MNWD) and Oso Water Reclamation Plant (owned and operated by the

107



SMWD). Depending on how these plants are operated, influent flows to JBLTP may
increase or decrease.

At each plant, wastewater influent is treated at headworks facilities and pumped to
primary clarifiers. Flow continues to aeration tanks and secondary clarifiers. Secondary
effluent pipes carry flow to tanks previously used as chlorine contact basins before
effluent is pumped and discharged to the ocean.

The plant has experienced two trends over the past five years:

• The daily flow has decreased over the past five years to an annual average of 5.8 mgd
for 2018

• The plant has experienced significant peak wet weather events with the flow
exceeding 35 mgd on several occasions.

A hydraulic model of the JBLTP was developed in 2016 from the primary inlet channels
through the secondary sedimentation basins as part of the Package ‘B’ Improvements
planning phase.  The modeling was prepared by Carollo Engineers with a spreadsheet-
based steady-state hydraulic model used to calculate the hydraulic and energy grade
lines through the treatment plant.  A copy of the resultant report is included with this RFP
as Exhibit A. The modeling did not reflect the severe storm events experienced by the
plant in the winters of 2017 and 2019.

Updating the hydraulic modeling has become a goal for SOCWA to provide input into the
decision-making process as the overall plan utilization is being reviewed.

Goals

The purpose of this project is to develop a plant-wide hydraulic model of the J.B. Latham
Treatment Plant (JBLTP). The model will be used to determine the hydraulic profile at
peak wet weather events and provide recommendations for flow management to reflect
changed plant utilization and infrequent storms. In the future, this model will be used by
SOCWA staff to perform preliminary calculations of hydraulic feasibility for potential
projects.

It is expected that the FIRM will develop a hydraulic model of the JBLTP liquid treatment
stream from the upstream diversion structure through a portion of the effluent pipeline.
Figures 1 and 2 show the specific upstream and downstream boundaries for the model.
SOCWA will provide FIRM with water surface elevations at these locations to be used as
a downstream control point and upstream constraint for the hydraulic analysis:

• Downstream control (Figure 1): The model calculations will begin at the intersection
where JBLTP effluent connects with upstream effluent from the Oso Creek WRP,
Plant 3A WWTP, and Chiquita WRP

• Upstream constraint (Figure 2): The model calculations will end at the influent
diversion structure.

108



The hydraulic model shall be a basic EXCEL spreadsheet which calculates energy grade
line and water surface elevations at each component of the plant. The EXCEL
spreadsheet shall include a summary sheet that displays discharge/submergence of key
weirs, velocities of key pipes and channels, and available freeboard at key structures.
The EXCEL spreadsheet shall provide capability to adjust the inputs for influent flows,
recycle flows, and number of basins or units in service. The EXCEL spreadsheet shall
include basic user directions and state assumptions. The FIRM shall provide a reference
package that identifies plant components on existing drawings used as a basis for the
model (such as channel dimensions or pipe sizes). The EXCEL spreadsheet will not
require a graphical interface or automatic outputs as graphic images.

The project deliverables are to include the following items:

• Hydraulics TM in pdf format

• Hydraulics model in basic EXCEL spreadsheet format

• Hydraulics model’s associated existing drawing reference package in pdf format

• Meeting agendas, action item log and decision log in pdf format

• Meeting presentation materials in pdf and PowerPoint format.

109



SCOPE OF SERVICES

Tasks are to include the following:

1. Progress Meetings. FIRM shall conduct four progress meetings at SOCWA’s
Administration building in Dana Point. This does not include site inspections.  FIRM
shall prepare all meeting presentation materials.  FIRM shall maintain and
distribute meeting decision and action items logs.

2. Document Review. FIRM shall review all applicable drawings, plant data and prior
evaluations.

3. Hydraulic Model.  FIRM shall submit for SOCWA review and approval a map
showing all nodes in the model.  The Plant 1 and Plant 2 models shall include a
minimum of thirty nodes (grade calculation points) each.  FIRM shall prepare
model in EXCEL spreadsheet.

4. Calibration Coordination.  FIRM shall meet with SOCWA staff to review calibration
data request.  Calibration data shall be obtained through a third-party surveying
firm hired directly by SOCWA.

5. Model Calibration.  FIRM shall calibrate model according to the existing flow and
field measurements of water surface elevations.  FIRM will develop the test plan
for the field calibration and coordinate with SOCWA staff.

6. Evaluation.  FIRM shall meet with SOCWA to determine the conditions for six
separate combinations of flow and plant utilization.  FIRM will conduct hydraulic
evaluation for these scenarios.

7. Capacity Estimate. SOCWA will identify two basin utilization scenarios.  FIRM shall
estimate hydraulic capacity using the hydraulic model.

8. Engineering Committee Meeting.  FIRM shall participate in one Engineering
Committee meeting.  FIRM shall not be responsible for presentation.  FIRM shall
be present to answer questions that arise during the meeting.

9. Technical Memorandum.  FIRM shall summarize Items 2. Through 7. in one
technical memorandum.  FIRM shall submit draft to SOCWA for review.  FIRM
shall respond to all SOCWA comments, revise, and submit final memorandum.

10. Model Transfer.  FIRM shall transmit EXCEL hydraulic model to SOCWA.  FIRM
shall conduct one 1 to 2 hour training session for SOCWA staff.

110



QUALITY ASSURANCE

The FIRM shall administer a program of quality assurance procedures for producing quality
work.  Specific procedures shall cover, but not be limited to, planning, checking, reviewing
and scheduling the work.

All documents prepared by the FIRM shall be subject to the FIRM’s in-house procedures